SPORTON LAB.

FCC RF Test Report

Report No. : FG350505B
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30.000 MHz 690.000 MHz 100.000 kHz 639.37031 MHz -55.94 dBm -42.94 dB 30.000 MHz 690.000 MHz 100.000 kHz 641.67916 MHz -55.87 dBém -42,87 dB
725,000 MHz 1.000 GHz 100.000 kHz 957.28022 MHz =-55,17 dBm -42,17 dB 725,000 MHz 1,000 GHz 100.000 kHz 950.41209 MHz -55.07 dBm -42,07 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.51187 GHz -44.23 dBm -31.23 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.47788 GHz -44.31 dBm -31.31dB
3.000 GHz 7.000 GHz 1.000 MHz 6.93676 GHz -39.66 dBm -26.66 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.91276 GHz -39.68 dBm -26.68 dB
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30.000 MHz 690.000 MHz 100.000 kHz 636.73163 MHz -55.93 dBm -42,93 dB
725,000 MHz 1.000 GHz 100.000 kHz 965.24725 MHz -54,92 dBm -41,92 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.63734 GHz -44.22 dBm -31.22 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.90226 GHz -39.78 dBm -26.78 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.00175 GHz -39.99 dBm -26.99 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG350505B

LTE Band 12 / 10MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Ref Level 0.00 dBm
SGL Count 100/100

Offset 14,00 dB Mode Auto Swesp

Ref Level 0.00 dBém
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 637.39130 MHz -55.78 dBm -42.78 dB 30.000 MHz 690.000 MHz 100.000 kHz 623.53823 MHz -55,95 dBm -42,95 dB
725,000 MHz 1.000 GHz 100.000 kHz 985.57692 MHz -55,21 dBm -42,21 dB 725,000 MHz 1,000 GHz 100.000 kHz 949.31319 MHz -55.11 dBm -42,11 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.52837 GHz -44.34 dBm -31.34 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.94376 GHz -44.44 dBm -31.44 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.95076 GHz -39.76 dBm -26.76 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.93076 GHz -39.69 dBm -26.69 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.01775 GHz -40.00 dBm -27.00 db 7.000 GHz 9,000 GHz 1.000 MHz 7.01525 GHz -40.06 dBém -27.06 d&
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 642.33883 MHz -55.84 dBm -42.84 dB
725,000 MHz 1.000 GHz 100.000 kHz 963.87363 MHz -55,08 dBm -42,08 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.897376 GHz -44.31 dBm -31.31dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99175 GHz -39.56 dBm -26.56 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.00125 GHz -39.99 dBm -26.99 dB
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saronas. FCC RF Test Report

Report No. : FG350505B

Frequency Stability

Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0006
40 Normal Voltage 0.0003
30 Normal Voltage 0.0103
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0105
0 Normal Voltage 0.0003

-10 Normal Voltage 0.0102 PASS
-20 Normal Voltage 0.0013
-30 Normal Voltage 0.0014
20 Maximum Voltage 0.0010
20 Normal Voltage 0.0000
20 Battery End Point 0.0010

Note:

1. Normal Voltage =3.89 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.48 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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s=amranas. FCC RF Test Report Report No. : FG350505B
LTE Band 13
Peak-to-Average Ratio
Mode LTE Band 13/ 10MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH - - - -
Middle CH 3.86 4.90 4.55 6.00 PASS
Highest CH - - - -
Mode LTE Band 13/ 10MHz
Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH - - - -
Middle CH 5.16 6.38 - - PASS
Highest CH - - - -
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SPORTON LAB.

FCC RF Test Report

Report No.

: FG350505B

Middle Channel / 1RB

LTE Band 13/ 10MHz / QPSK
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saronas. FCC RF Test Report

Report No. : FG350505B

26dB Bandwidth

Mode LTE Band 13 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 4.92 4.84 - - - -
Middle CH - - - - 4.86 4.86 9.87 9.69 - -
Highest CH - - - - 4.88 4.84 - - - -
Mode LTE Band 13 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - - 4.83 - - - - -
Middle CH - - - - 4.80 - 9.71 - - -
Highest CH - - - - 4.90 - - - - R
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SPORTON LAB.

FCC RF Test Report

Report No. : FG350505B

LTE Band 13

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

o o
Ref Level 30.00 cbm  Offset 14,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 100 kHz
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SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.57 dBm) ™M1[1] 16.12 dBm)
778.45100 MHz " 780.17900 MHZ]
= ndB 26.00 dB @ R ndB 26.00 dB
o P e A e 4.915000000 MHZ 04 h e i e e 4.835000000 MHZ]
T Q factor 158.4) Q factor i) 161.4)
|
o4 ; 0d
f te
-10 df J. 10 d -~
. P \
20 = 20 o o= = A
R = 0 dB T ey
a0 30 1
40 df -40 di
50 df 50 d
-6 df -60 di
CF 779.5 MHz 1001 pts Span 10.0 MHz CF 779.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 778.451 MHz 16.57 dBm nd@ down 4.915 MHz M1 7BD.179 MHz 16.12 dBm nd@ down 4,835 MHZ
T 1 777.012 MHz -9.23 dBm nd8 26.00 dB TL L 777.072 MHz -10.12 dbm n 26,00 d8
T2 1 781.928 MHz .68 dBm Q factor 158.4 T2 1 7B1.908 MHz -10.05 dém Q factor 161.4
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Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM
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M1 1 782.29 MHz 16.59 dBm nd@ down 4.B55 MHz M1 1 7B2.669 MHz 15.51 dBm nd@ down 4,855 MHZ
TL 1 779.582 MHz -9.26 dBm nd8 26.00 dB TL L 779.592 MHz -10.17 dbm nd8 26.00 dB
T2 1 784.448 MHz -9.52 dBm Q factor 161.1 T2 1 7B4.448 MHZ -10.87 dém Q factor 161.2
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Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM
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Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 783.181 MHz 16.16 dBm ndB down 4.675 MHz ML 7B5.169 MHz 16.29 dBm ndB down 4,535 MHz
TL 1 782.072 MHz -10.00 dam nds 26.00 d8 TL L 782,092 MHz -9.34 dBm nds 26.00 d&
T2 1 785.948 MHz -10.14 dBm Q factor 160.7 T2 1 766.528 MHz -9.99 dBm Q factor 162.4
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SPORTON LAB.

FCC RF Test Report

Report

No. : FG350505B
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Ref Level 30.00 cbm  Offset 14,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 300 kHz
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Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 782.570 MHz 17.65 dBm ndB_down 9.87 MHz ML 779.463 MHZ 17.11 dBm ndB_down 9,69 MHZ
TL 1 777.085 MHz -8.22 dBm nd8 26.00 dB T1 L 777.125 MHz -8.97 dBm nd8 26.00 dB
T2 1 786.935 MHz -8.33 dBm Q factor 79.3 T2 1 7B6.B15 MHz -8.75 dBm Q factor 80.4
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SPORTON LAB.

FCC RF

Test Report

Report No. : FG350505B

LTE Band 13

Lowest Channel / 5MHz / 64QAM
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T2 1 781.908 MHz -10.29 dém Q factor 161.3
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 782.01 MHz 14.84 dBm ndB_down 4.795 MHz M1 L T7E.424 MHZ 16.31 dBm ndB_down 9,71 MHZ
TL 1 779.582 MHz -11.48 dam ndd 26.00 dB T1 L 777.185 MHz -9.19 dBm nd8 26.00 dB
T2 1 784.388 MHz -11.23 dém Q factor 1 1 T2 1 7B6.B9S MHz -10.16 d8m Q factor 80.2
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Highest Channel / 5MHz / 64QAM
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ML 1 785.058 MHz 13.94 dBm ndB down 4,895 MHz
T1 1 782.052 MHz -11.99 dém ndé 26.00 dB
T2 1 785.948 MHz -12.20 dém  factor 160.4
L it ] b o
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saronas. FCC RF Test Report

Report No. : FG350505B

Occupied Bandwidth

Mode LTE Band 13 : 99%0OBW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - 4.48 4.48 - - - - -
Middle CH - - - 4.52 4.50 9.03 9.05 - - -
Highest CH - - - 4.48 4.50 - - - - -
Mode LTE Band 13 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - 4.50 - - - - - -
Middle CH - - - 4.49 - 9.03 - - - -
Highest CH - - - 4.49 - - - - - -
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SPORTON LAB.

FCC RF Test Report

Report No. : FG350505B

LTE Band 13

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

L I

o o
Ref Level 30.00 cbm  Offset 14,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att SWT 16 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 777.912 MHz 16.86 dsm ML 779.91 MHz 15.39 dam
T 1 777.26224 MHz 11.76 dBm Oce Bw 4,475524476 MHz TL L 777.26224 MHz 10.98 dBm Oce Bw 4,475524476 MHz
T2 1 781.73776 MHz 11.50 dam T2 1 78173776 MHZ 10.62 dam

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM
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Ref Level 30.00 cbm  Offset 14,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 100 kHz
o Att a0de SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
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o di E 0di 1 \‘
/ \ ) \
10 df 10 d 1
/ \
e / \ n |
200R = T T T |-2amem v Kl SR
a0 30
40 df -40 di
50 df 50 d
-6 df -60 di
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 780.112 MHz 16.87 dam ML L 7B2.069 MHz 15.42 dam
T 1 779.73227 MHz 10.26 dBm Oce Bw 4.515484515 MHz TL L 779.75225 MHz 10.10 dBm Oce Bw 4.495504496 MHz
T2 1 784.24775 MHz 10.64 dam T2 1 78424775 MHZ 9.79 dam

Highest Channel

/ 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 14.00 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 14.00 db & RBW 100 kHz
o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 16.94 dBm| mili] 14.87 dBm|
20 u 783 48100 MHzZ| - 782.99200 MHz
T P [ Qo By 4.475524476 MHz Oce B 4.495504496 MHz
I Y B AT AW 0 TN R R o P P o S
104 f’ 104 At ERRAYLSS W ]
od od
i . 7
\
BUE! i -10d /
/ | /
20 Rty == e -
BAETRY g, - Mo e A N,
)
-40 -40 df
50 df -50 di
60 d -60 db
CF 784.5 MHz 1001 pts Span 10.0 MHz CF 784.5 MHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 783.481 MHz 16.34 dBm ML 762,592 MHz 14.87 dBm
TL 1 782.26224 MHz 11.77 dBm oce Bw 4. 475524476 MHz T1 1 782.25225 MHzZ 10.00 d8m oce Bw 4. 495504496 MHZ
T2 1 785.73776 MHz 11.43 dBm T2 1 785.74775 MHZ 9.94 dBm
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LTE Band 13

trum i ctrum =
Ref Level 30.00 cbm  Offset 14,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 18.12 dBm) ™M1[1 16.93 dBm)
- " 783.9180 MHz 0 de 2 779.8420 MHz,
T . Y- 1 T 9.030960031 MHz o N - T2 9.050949051 MHZ
2 e WPV L SNy P e
10d : 104 + o
! f
0 dBm: + 0 dam .
{
-10 dBm: " o -10 dem: 5
N [ N I B -
29°d < 20, e
. ¥ P—
-30 dbm -30 dém
-0 dBm -40 dam
50 dgm -50 dém
-6 dBm -60 dBm
CF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 783.918 MHz 18.12 dam ML 779,842 MHZ 16.93 dam
T1 1 777.4545 MHz 12.98 dBm Oce Bw 9.030965031 MHz T1 L 777.4845 MHz 10.75 dBm Oce Bw 9.050949051 MHz
T2 1 7864955 MHz 11.33 dam T2 1 786.5355 MHz 11.38 dam
8 JL J e JL J v
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Report No. : FG350505B

LTE Band 13

Lowest Channel / 5MHz / 64QAM

[=
i
Ref Level 30.00 cbm  Offset 14,00 db = RBW 100 kHz
o Att a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100
(@ 15k Max
™M1[1] 13.87 dBm)
- 779.65000 MHz
T Occ B } 4.495504496 MHz
1wd s e ey oy e S Py i el ;
i |
i |
a T T
/ \
10 d yi -
20 d - -
POyl T S e
=t}
-40 df
50 df
-6 df
CF 779.5 MHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
M1 1 779.65 MHz 13.87 dBm
T1 1 777.25225 MHz 9.46 dBm Oce Bw 4,495504496 MHz
T2 1 781.74775 MHz 10.08 dBm
L I 4 -

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

trum t"%’ ectrum l"%’
Ref Level 30.00 dém  Offset 14.00 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 14.00 db & RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 14.47 dBm| 16.79 dBm|
780.00200 MH?Z| 783.2990 MHz
= T 4.485514486 MHz @ o 12 9.030969031 MHz
104 S0 Laas WO SNSRI Y bl 0d v
{ \ } \
od / od
! \ / \
104 - 104 .
\ /
20 dgm— vy ey B 20 dpm—] = = i ST
o A UYL SN s RSN
-
-30 -30
-0 d -40 di
50 d -50 di
-60 d 60 d
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
M1 1 780.002 MHz 14.47 dBm M1 1 783.299 MHz 16.79 dBm
TL 1 779.75225 MHz 8.02 dem Occ Bw 4.485514486 MHz T1 L 777.4B45 MHz 10.12 dBm Occ Bw 9.030969031 MHz
T2 1 784.23776 MHz 8.29 dBm T2/ 1 786.5155 MHz 10.47 dBm
L ] J ) \ JU J -
tm
7
Ref Level 30.00 dém  Offset 14.00 dB & RBW 100 kHz
o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100
[@ 17k Max
mili] 14.38 dBm|
784.95000 MHzZ|
e ',‘ Oce Bw 4.485514486 MHZ,
04 8 SRV VaCl WY WA LN (S, T
/ |
od 7 |
[ |
BUE! 7
/ \
i / 3\
PR DV e o W oA .
R v LA SN
a0 .
-40d
50 df
60 d
CF 784.5 MHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result
ML 1 784.95 MHz 14.38 dBm
T1 1 2.26224 MHz 8.85 dam Occ 8w 4.485514486 MHz
T2 1 785.74775 MHz 9.39 dbm
L L J ) e
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Conducted Band Edge

LTE Band 13 /5MHz / QPSK

Lowest Band Edge /1 RB Highest Band Edge / 1 RB

ectrur

Ref Level 30.00 dBm  Offset 14.00 dB Mode Auto Sweep Ref Level 30.00 dém Offset 14.00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 AvgPwr
Limit heck PAES Limit ¢heck PaES

20 dbipe—fRURIOUS LINE ABs | . paks 20 dbifte—$PURIOUS )} INE_ABS. | paks n
10 dBm H 10 di H
0 dB 0 de

i i
-10 dBm — l\ -10 dem — 7 \

f

-20 dBm J 20

jiu::::ua LINE_ABS ,\“J‘ Uﬂ\ ﬂ”n j;l i’. o !lf " U ‘l\
.50 dam M H% =0 A IH \H \4\'\”\1
-0 dBm ‘\l \T e0d A

™™ A J\.,...._J v e
Start 763.0 MHz 7007 pts Stop B06.0 MHz | | [Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Freguency | Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency |  PoweraAbs | ALimit
7632.000 MHz 775,000 MHz 6,250 kHz 77499401 MHz -58.18 dBm -23.18 de 763.000 MHz 775.000 MHz 6,250 kHz 773.02797 MHz -64.42 dBm -20.42 db
775.000 MHz 775,900 MHz 100,000 kHz 775,10115 MHz -44.23 dém -31.23 dB 775.000 MHz 775.900 MHz 100,000 kHz 775.73412 MHz 51,98 dBm -38.98 dB
775.900 MHz 776.000 MHz 30.000 kHz 775,98417 MHz -46.07 dém -33.07 dB 775,000 MHz 776,000 MHz 30,000 kHz 775,90784 MHz 59,47 dBm -46.,47 dB
776,000 MHz 788,000 MHz 100,000 kHz 777,32468 MHz 21,52 dém -5.43 d 776.000 MHz 758.000 MHz 100.000 kHz 786.68731 MHz 21,49 dBm -8.51 dB
788.000 MHz 786,100 MHz 30.000 kHz 788,07408 MHz -59.50 dém -45.50 d 788.000 MHz 788.100 MHz 30,000 kHz 788.04970 MHz -53,04 dBm -40.04 dB
788.100 MHz 793,000 MHz 100,000 kHz 788,27378 MHz -53.82 dém -40.82 d& 788.100 MHz 793.000 MHz 100,000 kHz 788,02483 MHz 20 dBm ~34.20 dB
733.000 MHz 306,000 MHz 6,250 kHz 793,78571 MHz -67.73 dém -32.73 dB 763,000 MH= 506,000 MH= 6.250 kHz 794.01558 MH= 65 dBm 31.65 4B
i - T - -
L JU J -

Date: 15.MAY.2023 11:52:40

Lowest Band Edge / Full RB Highest Band Edge / Full RB

ectrur

Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 14.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avgPwr
Limit §heck PABS Limit Gheck PARS
20 dble—fRURIONS | INE ABS BAKS 20 dbipe—$RURIONS | INE ABS DA
10 dem 10 dBm
ode 1 0 dem ‘
-10 dBm - ! ‘l -10 derm —
! |
20 dBm ] \ 20 dBm

SPURIOUS_LINE_ABS - -w\ | SPURIDUS_LINE_AgS_ r'-u-‘\\
-40 dem ] \['\ 40 dBm d
-50 dBm - P,

50 dem 7

60 dem /| 60 dem ’_',.....-I *.

Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz

puri Emissil Spurious Emissions

Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit

763.000 MHz 775.000 MHz 6.250 kHz 774.97003 MHz -41.98 dém -6.98 dB 763.000 MHz 775.000 MAz 6.250 kHz 774,02208 MHz -58.07 dBm -23.97 db
775.000 MHz 775.900 MHz 100.000 kHz 775.84201 MHz -28.28 deém -15.28 dB 775.000 MHz 775.900 MHz 100,000 kHz 77587797 MHz -43.53 dbm -30.53 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.93851 MHz -32.74 dBm -19.74 d& 775.900 MHz 776.000 MHz 30.000 kHz 775.99136 MHz -47.70 dBm -34.70 dB
776.000 MHz 788,000 MHz 100.000 kHz 77787512 MHz 7.13 dBm -22.87 d8 276.000 MHz 789.000 MHz 100.000 kHz 786.45054 MHz 7.05 dém -22.95 dB
788.000 MHz 788,100 MHz 30.000 kHz 788,05070 MHz -46.85 dBm -33.85 d& 788.000 MHz 788.100 MHz 30.000 kHz 788.01494 MHz -34.14 dbm -21.14 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.10245 MHz -42.97 dBm -29.97 dB 785,100 MH= 793.000 MHz 100.000 kHz 788,10245 MHz ~30.61 dBm ~17.61 dB
793.000 MHz 806,000 MHz 6.250 kHz 793.14935 MHz -65.26 dBm -30.26 dB 793.000 MHz 806.000 MHz 6.250 kHz 793,04545 MHz -55.69 dBm -20.69 dB

]" 1
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Report No.

FG350505B

LTE Band 13 /5MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

] o
spectrur || Spectrum 7
Ref Level 30.00 dbm  Offset 14,00 db. Mode Auto Sweep Ref Level 30,00 dbm  Offset 14.00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PAES Limit ¢heck PAES
20 dbipe —$PURIOUS | INE ABS BAKS 20 dbifpe—$RURIOUS |INE ABS | paBS n
10 dem H 10d H
ode Jl 0de ”
-10 dBm 1 A -10 dem: 4
— —1 / \
-20 dBm l \ -20 dém —
. R e b s [
SPURIOUS_LINE_ABS J UiL ﬁ SPURIOUS_LINE_ABS r ]f 1
-40 dBm Ay S 40 derr {Jﬂu J |
-50 dBm fd “-J\A -50 dem e [ \—A‘\‘H
-0 dBm o \‘”'l[“ 60d [
L...\.J L
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop B06.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Freguency | Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency |  PoweraAbs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 77457443 MHz -59.00 dém -24.00 d& 763.000 MHz 775.000 MHz 6,250 kHz 773.03996 MHz -65.35 dem -30.35 db
775.000 MHz 775.900 MHz 100.000 kHz 775.85056 MHz -45.00 dBm -32.00 d& 775.000 MHz 775.900 MHz 100.000 kHz 775.72782 MHz -52,30 dBm -39.30 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.99585 MHz -46.94 dBm -33.94 dB 775.900 MHz 776.000 MHz 30,000 kHz 775,97737 MHz -50.48 dBm -46.48 dB
776.000 MHz 788,000 MHz 100,000 kHz 77733666 MHz 20.79 dBm -9.21 d8 776.000 MHz 788.000 MHz 100,000 kHz 786.62737 MHz 20.53 dBm -9.47 dB
788.000 MHz 788.100 MHz 30.000 kHz 786.00934 MHz -59.52 dBm ~46.52 db 788.000 MHz 788.100 MHz 30,000 kHz 788,04221 MHz -46.30 dBm -33.30 dB
788.100 MHz 793.000 MHz 100.000 kHz 788,23951 MHz -54.15 dBm -41.15 dB 788.100 MHz 793.000 MHz 100,000 kHz 788.16119 MHz -47.65 dBm -34.65 dB
793.000 MHz 306,000 MHz 6,250 kHz 794,60390 MHz -67.63 dBm -32.63 dB 793.000 MHz 806.000 MHz 6,250 kHz 794.83766 MHz -66.35 dBm -31.35 dB
]—' 1 [ n )
L JL J
Date: 15.MAY.2023 11:50:48

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectrur |l Sp m
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 14.00 de Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avgPwr
Limit fheck PAES Limit Gheck PARS
20 dble—fRURIONS | INE ABS BAKS 20 dbipe—$RURIONS | INE ABS DA
10 dBm- 10 dém
o8 |‘ ‘11‘ 0 dem ‘
-10 dam - ! \ -10 dem — ‘
-20 dbm : -20 dem ! !
/
L - o, L
1P|‘F|'|‘|Lv LINE_ABS - SPURIOUS_LINE_ABS
{ - e e s T
-40 dBm ,...#"A \\ -40 dBm
50 dBm T 50 dBm ”
e |
-60 dBm -60 dem =
"'/' oo MM
Start 763.0 MHz 7007 pts Stop 806.0 MHz | ['start 763.0 MHz 7007 pts Stop B06.0 MHz
i Spurious Emissions
Range Low | RangeUp | RBW | Frequency | _Powerabs |  alimit Range Low RangeUp | RBW | Frequency |__Powerabs |  aLimit
763.000 MHz 775,000 MHz 6.250 kHz 774,66214 MHz -42.75 dém -7.75 db 763.000 MHz 775.000 MRz 6.250 kHz 774,01000 MHz ~50.45 dBm 24,45 dB
775.000 MHz 775,900 MHz 100,000 kHz 77584381 MHz -29.21 dém -16.21 d& 775.000 MHz 775,900 MHz 100.000 kHz 775.84830 MHz Z44.71 dBm 3171 dB
775,900 MHz 776.000 Mz 30.000 kHz J75.93571 MHz =33,83 dbm -20.83 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.98936 MHz -43.14 dBm -36.14 db
776.000 MHz 788.000 MHz 100.000 kHz 777.96004 MHz 6.18 dBm -23.82 dB 776.000 MHz 788.000 MHz 100.000 kHz 785.48851 MHz 6.08 dBm -23.92 dB
788,000 MHz 788,100 MHz 30.000 kHz 78803312 MHz -48.68 dBm -35.68 d& 788.000 MHz 788.100 MHz 30.000 kHz 768.05949 MHz -34.47 dBm -21.47 dB
788.100 MHz 793.000 MHz 100,000 kHz 788,15140 MHz -44.62 dBm -31.62 dB 788,100 MH= 783.000 MH2 100,000 kHz 78812602 MHz -30.13 dBm 17138
793.000 MHz 806.000 MHz 6.250 kHz 79339610 MHz -66.21 dBm -31.21 dB 793.000 MHz B806.000 MHz 5.250 kHz 793.01948 MHz -57.10 dbm -22.10 dB
Y
Il M T
pate Date: 15.MAY
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LTE Band 13/ 5MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrur

Spectrum

Ref Level 30.00 dBm  Offsat 14.00 dB Mode Auto Sweep Ref Level 30,00 dbm  Offset 14.00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PAES Limit ¢heck PAES
20 dbipe —$PURIOUS | INE ABS BAKS 20 dbifpe—$RURIOUS |INE ABS | paks W
10 dBm ” wd h
fl\\ i
-10 dBm — J‘ 1 -10 dem: — 7 l\
-20 dBm \ -20 dém 1
. AW S e s L
SPURIOUS_LINE_~BS j \ m ﬂ SPURIOUS_LINE_ABS | |
L 4B Il | |
-40 dBm L .l -40 derr TV
4 d i | ks
-50 dBm [ %‘,’H’k -50 dBm ,J\ o UL”“‘JH
-60 dBm 7 1 60d
e N J et ey
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Range Lowt | Range Up | RBW | Frequency | powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 77462238 MHz -60.68 dBém -25.68 dB 763.000 MHz 775.000 MHz 6,250 kHz 77296803 MHz -65.29 dém -30.20 db
775.000 MHz 775.900 MHz 100.000 kHz 775.27468 MHz -44.02 dBém -31.02 d& 775.000 MHz 775.900 MHz 100.000 kHz 775.69635 MHz -52,21 dBm -39.21 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.99466 MHz -44.56 dBm -31.56 dB 775,900 MHz 776,000 MHz 30.000 kHz 775,95020 MHz -59,80 dBm -46.80 dB
776.000 MHz 788,000 MHz 100.000 kHz 77732468 MHz 19.73 dBm -10.27 d& 776.000 MHz 788.000 MHz 100.000 kHz 786.63936 MHz 19.63 dBm -10.37 dB
788.000 MHz 788.100 MHz 30.000 kHz 786.09685 MHz -60.08 dBm ~47.08 d& 788.000 MHz 788.100 MHz 30,000 kHz 788,05559 MHz -46.02 dBm -33.02 dB
788.100 MHz 793,000 MH2 100.000 kHz 788,29825 MHz -52.79 dém -39.79 dB 788.100 MHz 793.000 MHz 100.000 kHz 789.40455 MHz -48.00 dem -35.00 dB
793.000 MHz 306,000 MHz 6,250 kHz 793,60481 MHz -66.86 dBm -31.86 dB 793.000 MHz 806.000 MHz 6,250 kHz 794.86364 MHz -66.51 dBm -31,51 dB
]—' 1 [ n )
L JL J
Date: 16.MAY.2023 16:1B

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectrur ol Sp m

Ref Level 30.00 dBm  Offset 14.00 dB Mode Auto Sweep Ref Level 30,00 dém  Offset 14.00 dg Mode Auto Sweep

SGL Count 100/100 ESGL Count 100/100

@1 AvgPwr @1 AvgPwr
Limit Fheck PAES Limit ¢heck PABS

20 dbipe—teuRIOUS }INE Ans DAKS e e —-

10 dem 10 dém

odB Ir ‘ 0 dem ‘

-10 dBm — | \ -10 dem — ‘

-20 dBm j ]\ -20 dBm J {K

SPURIOUS. LINE ABS J’ N | SPURIGUS_LINE_aBS_ /" T

-40 dBm ,«-} -40 dBm

-50 dBm M“"f i -50 dem r"

-60 dBm _‘/, -60 dBm M

e

Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz

puri E Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Range Low Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.92208 MHz -44.25 deém -9.25 de 763.000 MHz 775.000 MAz 6.250 kHz 774,05804 MHz -61.55 dbm -26.55 dB
775.000 MHz 775.900 MHz 100,000 kHz 775.87168 MHz -30.82 dBm -17.82 dg 775.000 MHz 775.900 MHz 100,000 kHz 775,89775 MHz -47.11 dbm -34.11 dB
775.900 MHz 776.000 MHz 30.000 kHz 77594790 MHz -35.32 dém -22.32 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.99685 MHz -51.37 dbm -38.37 db
776.000 MHz 788.000 MHz 100.000 kHz 776.35564 MHz 5.21 dBm -24.79 d& 776.000 MHz 788.000 MHz 100.000 kHz 785,98002 MHz 5.03 dBm -24.97 dB
788.000 MHz 788,100 MHz 30.000 kHz 78802762 MHz -51.37 dém -38.37 d& 788.000 MHz 788.100 MHz 30.000 kHz 788.01513 MHz -34.50 dBm -21.50 dB
788.100 MHz 793.000 MHz 100.000 kHz 788,20035 MHz -47.73 dBm -34.73 dB 788,100 MHz 793.000 MHz 100.000 kHz 789,10245 MHz 230,63 dBm ~17.63 dB
793.000 MHz 806,000 MHz 6.250 kHz 793.25325 MHz -67.20 dBm -32.20 dB 793.000 MHz 806.000 MHz 6.250 kHz 793,04545 MHz -59.09 dBm -24.09 dB

\
) I b
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LTE Band 13/ 10MHz / QPSK

Lowest Band Edge

/1RB

Highest Band Edge / 1 RB

Spec I :%:' Spectrum ur?
Ref Level 30.00 dBm  Offset 14.00 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 14.00 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 1007100
@1 AvgPwr @1 AvgPwr
Limit dheck PAES Limit heck PABE
20 dh'uuu EPURIOUS INE ARG 5 DAES 20 dg;“#’_ PURIQUS JINE ABRS | pakg n
10 dBm [, 10d “
ode ;M\ 0 de ”
10 dBm —— -10 dem: — /’ \
-20 dBm J \ -20 dém / \
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SPURIO f \\ } SPURIOUS_LINE_AB: ! —
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N
il o Y
50 dBm I J\’"ﬂw" I 50 dBm rq [ e lwl
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Ve nd
M-M‘l boira, oo ———
Start 763.0 MHz 7007 pts Stop B06.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency Power Abs | ALimit Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 77213586 MHz -59.58 dBém -24.58 dB 763.000 MHz 775.000 MHz 6,250 kHz 774.04695 MHz -62,20 dem -27.20 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.40055 MHz -41.01 dBm -28.01 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.44730 MHz -49.45 dBm -36.45 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.90105 MHz -45.13 dBm -32.13 dB 775.900 MHz 776.000 MHz 30,000 kHz 775,92502 MHz -55,24 dBm -42.24 dB
776.000 MHz 788,000 MHz 100,000 kHz 777.58841 MHz 21.49 dBm -8.51 dB 776.000 MHz 788.000 MHz 100.000 kHz 786.41159 MHz 21.53 dBm -8.47 db
788.000 MHz 788.100 MHz 30.000 kHz 786.08017 MHz -54.84 dBm -41.84 di 788.000 MHz 788.100 MHz 30,000 kHz 788,02622 MHz -44.42 dBm -31.42 dB
788.100 MHz 793,000 MH2 100.000 kHz 791,23531 MHz -50.87 dém ~37.87 dB 788.100 MHz 793.000 MHz 100.000 kHz 788.65070 MHz -48.00 dem -35.00 dB
793.000 MHz 306,000 MHz 6,250 kHz 793,92857 MHz -64.02 dBm -29.02 d& 703.000 MHz 806.000 MHz 6,250 kHz 794.04545 MHz -65.38 dBm -30.88 dB
- — -—r
Il o - ( ) ) -
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763.000 MHz 775.000 MHz 6.250 kHz 774.62238 MHz -41.23 dBm -6.23 dB
775.000 MHz 775.900 MHz 100,000 kHz 77577278 MHz -27.26 dém -14.86 de
775.900 MHz 776.000 MHz 30,000 kHz 775.90405 MHz -32.94 dBm -19.94 dg
776.000 MHz 788.000 MHz 100.000 kHz 778.59540 MHz 4.00 dBm -26.00 dB
788.000 MHz 788,100 MHz 30.000 kHz 788.09496 MHz -35.72 dBm -22,72 db
788,100 MHz 793,000 MHz 100.000 kHz 788.24930 MHz -31.15 dBm -18,15 dB
793,000 MHz 806,000 MHz 6,250 kHz 793.34416 MHz -47.96 dBm -12,96 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG350505B

LTE Band 13/ 10MHz / 16QAM

Lowest Band Edge /1 RB Highest Band Edge / 1 RB
Spec :%:' Spectrum urzr‘
Ref Level 30.00 dbm  Offset 14.00 dB Mode Auto Sweep Ref Level 30,00 dbm  Offset 14.00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency Power Abs | ALimit Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
763,000 MHz 775.000 MHz 6,250 kHz 773,18382 MHz -50.75 dBm -24.75 d& 763.000 MHz 775.000 MHz 6,250 kHz 774.07093 MHz -62.76 dBm -27.76 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.60914 MHz -38.49 dBm -25.43 db 775.000 MHz 775.900 MHz 100.000 kHz 775.86898 MHz -49.61 dBm -36.61 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.95819 MHz -44.90 dBm -31.90 dB 775.900 MHz 776.000 MHz 30,000 kHz 77598447 MHz -56.08 dBm -43.08 dB
776.000 MHz 788,000 MHz 100,000 kHz 777.58841 MHz 20.68 dBm -9.32 dB 776.000 MHz 788.000 MHz 100.000 kiHz 786.38761 Mz 20.73 dBm -9.27 db
788.000 MHz 788.100 MHz 30.000 kHz 788.00015 MHz -56.79 dBm -43.79 de 788.000 MHz 788.100 MHz 30.000 kHz 788.01034 MHz -44.56 dBm -31.66 dB
788.100 MHz 793,000 MHz 100.000 kHz 791.23042 MHz -§1.25 dBm -38.25 dB 788.100 MHz 793.000 MHz 100.000 kHz 788.24930 MHz -44,39 dBm -31.39 dB
793.000 MHz 806.000 MHz 6,250 kHz 79524026 MHz -64.24 dBm -29.24 dB 793,000 MHz 806,000 MHz 6.250 kHz 795,21429 MHz -65.53 dBm -30.53 dB
- — -
Il « - ( )| J -
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763.000 MHz 775,000 MHz 6.250 kHz 774.94605 MHz -42.08 dem -7.08 d&
775,000 MHz 775.900 MHz 100.000 kHz 775.79615 MHz -28.36 dBm -16.36 dB
775,900 MHz 776.000 MHz 30.000 kHz 775.90914 MHz -34.25 dBm -21.25 dB
776.000 MHz 788,000 MHz 100.000 kHz 779.39860 MHz 3.05 dBm -26.95 db
788,000 MHz 788,100 MHz 30,000 kHz 788.07867 MHz -35.82 dém -22.82 de
788,100 MHz 793,000 MHz 100,000 kHz 788.23462 MHz -31.57 dBm -18.57 dB
793,000 MHz 806,000 MHz 6.250 kHz 793.05844 MHz -48.,41 dBm -14.41 dB
7
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saronas. FCC RF Test Report

Report No. : FG350505B

LTE Band 13/ 10MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spec

= Spectrum

Ref Level 30.00 dém  Offset 14.00 dB Mode Auto Sweep Ref Level 30.00 dém Offset 14.00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 77485015 MHz -61,43 dBém -26.43 d& 763.000 MHz 775.000 MHz 6,250 kHz 77407093 MHz -63.04 dEm -28.04 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.85549 MHz -49.92 dém -36.92 di 775.000 MHz 775.900 MHz 100.000 kHz 775.45360 MHz -51.33 dBm -38.33 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.99565 MHz -54.43 dBm -41.43 dB 775.900 MHz 776.000 MHz 30,000 kHz 775,93651 MHz -57.01 dBm -44.01 dB
776.000 MHz 788,000 MHz 100,000 kHz 777.56444 MHz 19,59 dBm -10.41 d& 776.000 MHz 788.000 MHz 100.000 kHz 786.38761 MHz .66 dBm -10.34 db
788.000 MHz 788.100 MHz 30.000 kHz 788.05050 MHz -57.66 dBm -44.66 di 788.000 MHz 788.100 MHz 30.000 kHz 788.00624 MHz 66 dBm -40.66 dB
788.100 MHz 793.000 MHz 100.000 kHz 789,94790 MHz -51.70 dBm -38.70 dB 768.100 MHz 793.000 MHz 100.000 kHz 769.14021 MHz .36 dém -35.39 dB
793.000 MHz 306,000 MHz 6,250 kHz 795,21429 MHz -64.79 dBm -29.79 d& 703.000 MHz 806,000 MHz 6,250 kHz 704,57792 MHz 47 dBm ~31.47 dB
- — -—r -
Il o - ( ) ) -
Date: 16:26:11
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Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
763.000 MHz 775.000 MHz 6.250 kHz 774.94605 MHz -43.22 dBm -8.22 dB
775.000 MHz 775.900 MHz 100,000 kHz 775.51114 MHz -20.94 dBm -17.94 de
775.900 MHz 776.000 MHz 30,000 kHz 775.93232 MHz -35.46 dBm -22.46 de
776.000 MHz 788.000 MHz 100.000 kHz 778.54745 MHz 2.26 dBm -27.74 dB
788.000 MHz 788,100 MHz 30.000 kHz 788.08806 MHz -36.72 dBm -23.72 db
788,100 MHz 793,000 MHz 100.000 kHz 788.13671 MHz -32.45 dBm -19.45 dB
793,000 MHz 806,000 MHz 6,250 kHz 793.03247 MHz -51.00 dBm -16,00 dB
T
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SPORTON LAB.

FCC RF Test Report

Report No. : FG350505B

Conducted Spurious Emission

LTE Band 13 / 5SMHz

Spectrum u%;" Spectrum ué]
Ref Level 0.00 dBm  Offset 14,00 dB Mode Auto Swesp Ref Level 0.00 dBm Offset 14,00 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
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Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 763.000 MHz 100.000 kHz 635.70490 MHz ~56.02 dbm -43.02 dB 30,000 MHz 763.000 MHz 100.000 kHz 617.38006 MHz -55.55 dBm -42.85 dB
806.000 MHz 1.000 GHz 100.000 kHz 927.33483 MHz -54.82 dbm -41.82 dB 806.000 MHz 1,000 GHz 100.000 kHz 950.11844 MHz -54.76 dBm -41.76 db
1.000 GHz 3.000 GHz 1.000 MHz 2.62984 GHz -44.27 dBm -31.27 dB 1.000 GHz 3,000 GHz 1.000 MHz 2.48538 GHz -44.,18 dBm -31.18 dB
3.000 GHz 8,000 GHz 1.000 MHz 6.98335 GHz -40.06 dBm -27.06 dB 3.000 GHz 8,000 GHz 1.000 MHz 6.90886 GHz -40.02 dém -27.02 d&
—_—
{ 1 J L] ( )| J L]
Date MAY.2023 16:32:53
Middle Channel / QPSK Middle Channel / 16QAM
- Spectrum I:Iv?
Ref Level 0.00 dém  Offset 14.00 dB Mode Auto Sweep Ref Level 0,00 dBm  Offset 14,00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
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Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 763.000 MHz 100.000 kHz 7E9.88631 MHz -55.08 dBm -42,08 dB 30,000 MHz 763.000 MHz 100.000 kHz 623.25012 MHz -55.57 dBm -42.87 dB
806.000 MHz 1.000 GHz 100.000 kHz 995.68566 MHz -54.64 dbm -41.64 dB 806.000 MHz 1,000 GHz 100.000 kHz 517.93053 MHz -54.69 dBm -41.65 db
1.000 GHz 3.000 GHz 1.000 MHz 2.61785 GHz -44.40 dBm -31.40 dB 1.000 GHz 3,000 GHz 1.000 MHz 2.63684 GHz -44.,25 dBm -31.25 dB
3.000 GHz 8,000 GHz 1.000 MHz 6.90386 GHz -39.80 dBm -26.89 dB 3.000 GHz 8,000 GHz 1.000 MHz 6.91236 GHz -30,92 dBm -26.92 dB
( ) J - ( ] i
D: 6.MAY.ZD23 16:30:28
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LTE Band 13 / 5SMHz

Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 14,00 dB

Mode Auto Swesp

Spectrum
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Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 763.000 MHz 100.000 kHz 619.95327 MHz -55.87 dBm -42.87 dB 30,000 MHz 763.000 MHz 100.000 kHz 743.53048 MHz -56.10 dBm -43.10 dB
806.000 MHz 1.000 GHz 100.000 kHz 961.43376 MHz -54.84 dBm -41.84 dB 806.000 MHz 1,000 GHz 100.000 kHz 953.89955 MHz -54.30 dBm -41.80 db
1.000 GHz 3.000 GHz 1.000 MHz 2.62184 GHz -44.26 dBm -31.26 dB 1.000 GHz 3,000 GHz 1.000 MHz 2.93127 GHz -44.,25 dBm -31.25 dB
3.000 GHz 8,000 GHz 1.000 MHz 6.91336 GHz -39.60 dBm -26.69 dB 3.000 GHz 8,000 GHz 1.000 MHz 65.90786 GHz -30,94 dBm -26,94 d&
( J L] ( )| J L]
Date MAY.2023 16:
oo
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Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 763.000 MHz 100.000 kHz 7E5.12419 MHz -55.06 dBm -42,06 dB 30,000 MHz 763.000 MHz 100.000 kHz 632.77436 MHz -55.90 dBm -42.90 dB
806.000 MHz 1.000 GHz 100.000 kHz 970.28436 MHz -54.71 dBm -41.71 dB 806.000 MHz 1,000 GHz 100.000 kHz 962.79110 MHz -54.30 dBm -41.30 db
1.000 GHz 3,000 GHz 1.000 MHz 2.55886 GHz -44.38 dBm -31.38 dB 1,000 GHz 3,000 GHz 1.000 MHz 2.50437 GHz -44,32 dBm -31.32 d8
3.000 GHz 8,000 GHz 1.000 MHz 6.88736 GHz -39.91 dBm -26.91 dB 3.000 GHz 8,000 GHz 1.000 MHz 6.89536 GHz -39.95 dBm -26.95 db
[ )i 1 i
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LTE Band 13 / 5SMHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Spectrum

Ref Level 0.00 dBm
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Spectrum
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Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 763.000 MHz 100.000 kHz 634.23963 MHz -55.88 dBm -42.88 dB 30,000 MHz 763.000 MHz 100.000 kHz 642.66402 MHz -55.74 dBm -4z.74 dB
806.000 MHz 1.000 GHz 100.000 kHz 970.28436 MHz -54.84 dBm -41.84 dB 806.000 MHz 1,000 GHz 100.000 kHz 930.34033 MHz -54.63 dBm -41.63 db
1.000 GHz 3.000 GHz 1.000 MHz 2.95226 GHz -44.06 dBm -31.06 dB 1.000 GHz 3,000 GHz 1.000 MHz 2.97276 GHz -44,23 dBm -31.23 dB
3.000 GHz 8,000 GHz 1.000 MHz 6.92686 GHz -39.74 dBm -26.74 dB 3.000 GHz 8,000 GHz 1.000 MHz 6.92786 GHz -30.35 dBm -26.85 dB&
—_— —
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30.000 MHz 763.000 MHz 100.000 kHz 639.00175 MHz ~56.00 dBm -43.00 dB
806.000 MHz 1.000 GHz 100.000 kHz 966.11544 MHz -54.58 dBm -41.55 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.53687 GHz -44.38 dBm -31.38 dB
3.000 GHz 8,000 GHz 1.000 MHz 6.93786 GHz -39.78 dBm -26.78 dB
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LTE Band 13/ 10MHz

Middle Channel / 64QAM
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806.000 MHz 1.000 GHz 100.000 kHz 826.83208 MHz -54.69 dBm -41.69 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.63534 GHz -44.26 dBm -31.26 dB
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Report No. : FG350505B

Frequency Stability

Test Conditions LTE Band 13 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°C) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0004
40 Normal Voltage 0.0009
30 Normal Voltage 0.0004
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0005
0 Normal Voltage 0.0009

-10 Normal Voltage 0.0001 PASS
-20 Normal Voltage 0.0096
-30 Normal Voltage 0.0006
20 Maximum Voltage 0.0010
20 Normal Voltage 0.0000
20 Battery End Point 0.0095

Note:

1. Normal Voltage =3.89 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.48 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

Sporton International Inc. (Kunshan)
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s=amranas. FCC RF Test Report Report No. : FG350505B
LTE Band 26_Part 22H
Peak-to-Average Ratio
Mode LTE Band 26 / 15MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 4.12 4.72 5.01 5.51
Middle CH 4.26 4.70 5.07 5.54 PASS
Highest CH 4.26 4.96 5.19 5.77
Mode LTE Band 26 / 15MHz
Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH 5.19 6.14 - -
Middle CH 6.00 6.12 - - PASS
Highest CH 5.48 6.17 - -

Sporton International Inc. (Kunshan)
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LTE Band 26 / 15MHz / QPSK

Lowest Channel / 1RB

Lowest Channel / Full RB
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CF 836.5 MHz Mean Pwr + 20.00 dB CF 836.5 MHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Distri Function Samples: 130000

Mean | Peak | crest | 0% | 19% | pase | | Mean | Peak | crest | 10% | 105 | D19 | Do |

Trace 1 | 22,08 dbm 26,43 dbm 4.35 da 2.58 0B 3.86 0B .26 0B Trace 1 [ o248 dem 27,91 dem 5.42 d8 2.29 d8 3.97 da 4.70 d8 5 de
I ——— I ———
L JL J [ CTTTTT L JL J [ SRR

Highest Channel / 1RB

Highest Channel / Full RB

Spectrum b Spectrum b
Ref Level 30.00 cbm  Offset 14,00 db Ref Level 30.00 cbm  Offset 14,00 db
o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
B e iy B :Q"“\‘
o - o
i < <
\
0.0 0.0 -
g 5 ¥ 5
\ 3 X 3
| <] \ ~
| \
1E- 1E-
\ \; 5 \;
\ L \
1€ ! 1€ .
;
A
CF 841.5 MHz Mean Pwr + 20.00 dB CF 841.5 MHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 22,01 dBm 26,28 dBm 4.37 da 2.58 dB 3.86 dB 4.26 dB 4.38 dB Trace 1 22,56 dBm 28,32 dBm 5.76 dB 2.43 dB 4.12 da 4.96 da S dB
I ——— I ———
L il ) B e L ) ] SR e
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SPORTON LAB.
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LTE Band 26 / 15MHz / 16QAM

Lowest Channel / 1RB

Lowest Channel / Full RB

e e
Ref Level 30.00 cbm  Offset 14,00 db Ref Level 30.00 cbm  Offset 14,00 db
Att 3008 AQT 2 ms ® RBW 20 MHz I At 3008 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
Y <
= \K
0.0 0.0 <
3 X, N X,
i v £
4 % Ay %
| . N N
1E- 1E- \ -
\ \ X
1€ ‘ 1€ 3
\
CF 831.5 MHz Mean Pwr + 20.00 dB CF 831.5 MHz Mean Pwr + 20.00 dB
G y Cumulative Di Function G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 2131 dem 26,39 dbm 5.08 d8 2.93 0B .49 0B Trace 1 [ o146 dem 27,67 dbm 5.40 d8 3.01d8 4.67 d8 5.51d8 5.06 6B
| ——— e —_—
L il ) B e

Middle Channel / 1RB

Middle Channel / Full RB

Spectrum b Spectrum =
Ref Level 30.00 cbm  Offset 14,00 db Ref Level 30.00 cbm  Offset 14,00 db
o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
e
<: L
00 “e 00 —
Y b N, bt
\ . X S
b\ & 3 <
\ \
1E- 1E-
| X \
3 i 3
1E ! 1E
i I
AY
\
1 1 1 ‘!
CF 836.5 MHz Mean Pwr + 20.00 dB CF 836.5 MHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 21.40 dBm 26,63 dBm 5.23 d8 2.90 dB 4.58 dB Trace 1 21.50 dBm 27.99 dBm 6.49 dB 2.93 d8 4.67 da 5.54 dB 6.03 dB
| ——— | ———
L JL J L JL J Wy we

Highest Channel / 1RB

Highest Channel / Full RB

Spectrum b Spectrum b
Ref Level 30.00 cbm  Offset 14,00 db Ref Level 30.00 cbm  Offset 14,00 db
o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
G =S
e - =
o o ==
- R
0.0 < 0.0 -
X S \ 5
“\ ~ 3 ~
S 5 \ <
1E - 1E-
| X 3
L‘ : \ \
1E 1E T
i
\
CF 841.5 MHz Mean Pwr + 20.00 dB CF 841.5 MHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | Crest 10% | 105 | D19 | Do |
Trace 1 | 2106 dbm 26,36 dbm 5.30 d8 .87 0B +.67 0B 5 de 8 Trace 1 [ 2157 dem 2847 dbm 5.90 d8 2.95 d8 4.81 da 5.77 d8 5.38 08
| ——— e _—
L )i J [T W e
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s=amranas. FCC RF Test Report Report No. : FG350505B

LTE Band 26 / 15MHz / 64QAM

Lowest Channel / 1RB Lowest Channel / Full RB

e e
Ref Level 30.00 cbm  Offset 14,00 db Ref Level 30.00 cbm  Offset 14,00 db
Att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
|
o
0.0 v g 0.0 o g
| 3 B <
1E T T 1E ; T
\ Y \
i
1E l 1E
1
\
i
CF 831.5 MHz Mean Pwr + 20.00 dB CF 831.5 MHz Mean Pwr + 20.00 dB
G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 | 20,30 dem 25,57 dbm 5.27 d8 .07 68 +.81 0B Trace 1 [ 20,40 dem 27,31 dem 5.91 d8 3.07 d8 5.04 d8 5.14 d8 6.61 08
I e—— I e——
L ! J L ! J [

Middle Channel / 1RB Middle Channel / Full RB

Spectrum b Spectrum b
Ref Level 30.00 cbm  Offset 14,00 db Ref Level 30.00 cbm  Offset 14,00 db

o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz

@152 view @152 view

e
=~ o =
g
5 %
0.0 - 0.0
\ 3 N 3
\ 5
\ ]
1E- 1E-
I X \
4 5
. \
1E N IE \
1 T B T
\
CF 836.5 MHz Mean Pwr + 20.00 dB CF 836.5 MHz Mean Pwr + 20.00 dB
G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |

Trace 1 20,22 dBm 26,40 dBm 6.18 d8 3.07 dB 4.75 dB 6.00 dB 6.17 dB Trace 1 20,29 dBm 27.68 dBm 7.29 d8 3.07 d8 5.01 d8 6.12 d8 6.67 dB
I e—— _— e —_—
L ] J [ L il ] SRR e

Highest Channel / 1RB Highest Channel / Full RB

Spectrum b Spectrum =
Ref Level 30.00 cbm  Offset 14,00 db Ref Level 30.00 cbm  Offset 14,00 db
o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
g
o et
S
N .
0. : 0. T :
£ .
1E- 1E-
\I X, Y X,
| ' ‘
1E 1E -
? 31
'
3
CF 841.5 MHz Mean Pwr + 20.00 dB CF 841.5 MHz Mean Pwr + 20.00 dB
G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 20,79 dbm 26,46 dBm 5.66 d8 3.01 08 .75 0B Trace 1 [ 20,49 dem 27,62 dbm 7.33 d8 3.07 d8 5.04 d8 6.17 d8 5.75 08
e e
L ! J L ! J [
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saronas. FCC RF Test Report

Report No. : FG350505B

26dB Bandwidth

Mode LTE Band 26 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
LowestCH | 1.30 | 130 | 2.96 | 299 | 488 | 487 | 979 | 979 | 14.18 | 1466 | - -
Middle CH 128 | 124 | 299 | 298 | 491 489 | 971 | 979 | 14.18 | 1418 | - -
HighestCH | 1.27 | 128 | 3.00 | 295 & 491 | 487 | 975 | 967 | 1445 | 1415 | - -
Mode LTE Band 26 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH | 1.29 - 3.00 - 4.94 - 9.77 - | 14.39 - - -
Middle CH 1.25 - 2.95 - 4.83 - 9.79 - | 14.36 - - -
Highest CH | 1.30 - 2.99 - 4.88 - 1001 | - | 1454 | - - -
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SPORTON LAB.

FCC RF Test Report

Report No. : FG350505B

LTE Band 26

Lowest Channel / 1.4MHz / QPSK

Lowest Channel / 1.4MHz / 16QAM

L I ]

o o
Ref Level 30.00 cbm  Offset 14,00 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 14.00 b = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 16.86 dBm)| MI[1] 15.86 dBm
- 1 824.81750 MHz - " 625.10000 MHZ,
I S ST 26.00 dB N L ndR x 26.00 dB
04 ik R 1.303500000 MHZ, 104 [ e S A g VY 1.297900000 MHZ|
q factor 632.8 / q factor 635.7
0 d L e 0 d .
T IJ‘ T1/ J
10 — -10 o - =
/ IS e |
o S o A ™\ AN
Vo Uy v S AP S— PaaWe R LN
a0 30
40 df -40 di
50 df 50 d
-6 df -60 di
CF 824.7 MHz 1001 pts Span 2.8 MHz CF 824.7 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 824.8175 MHz 16.86 dam nd8 down 1.3085 MHz ML B25.1 WAz 15.86 dsm nd8 down 1.2979 MHz
T 1 824.0536 MHz -9.08 dBm nd8 26.00 dB TL L £24.0538 MHz -9.98 dBm n 26,00 d8
T2 1 825.3573 MHz -9.08 dBm Q factor 632.8 T2 1 825.3517 MHz -10.40 dBm Q factor 635.7

L U ]

Middle Channel /

1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

L I ]

ctrum pectrum 2
Ref Level 30.00 cbm  Offset 14,00 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 14.00 b = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 16.55 dBm| ™Il 16.00 dBm)
u 836.49440 MHZ " 836.18950 MHz
20 20
v A -ndB 26.00 dB AN nde_ 26.00 dB
- hinid N L e i 1283900000 MHz o S A el M R 1.242000000 MHz,
Q factor 651.5 / Q factor 673.3
od E od J
B, = . \p
10 d I"/ — -10 di 7 X,
|25 = — s
-30
-0 d -40 di
50 d -50 di
-60 d 60 d
CF B36.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 835.4944 MHz 16.55 dam nd8 down 1.2830 MHz ML L £36.1B95 MHz 16.98 dem ndB_down 1,242 MHZ
TL 1 835.8538 MHz -9.58 dBm nd8 26.00 dB TL L B35.6616 MHz -9.03 dBm nd8 26.00 dB
T2 1 837.1378 MHz -9.27 dam qQ factor 551.5 T2 1 837.1238 MHz -9.03 dam qQ factor 673.3

L U ]

Highest Channel / 1.4MHz / QPSK

Highest Channel / 1.4MHz / 16QAM

J

ctrum pectrum
Ref Level 30.00 GBm  Offset 14.00 db & RBW 30 kHz RefLevel 20,00 dBm  Offset 14,00 db @ RBW 30 khz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 17.20 dBm| mili] 17.49 dBm|
848.20720 MHz 847.96150 MHz
e Py e KernndB 26.00 dB & . 26.00 dB
104 - e TN 1.272700000 MHz 104 e B 1.278300000 MHz
Qfactor | 666.5 Qfactor 663.3
od —+ od Y
4 ¥ ) 4 X
- < -10 .
N PN\ \ . s
= = A '\\J\\.«
) -0
-40d -40 d
50 df -50 di
-60 df -60 o
CF 848.3 MHz 1001 pts Span 2.8 MHz CF 848.9 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 848.2972 MHz 17.20 dBm ndB down 1.2727 MHz ML B847.9615 MHz 17.43 dBm ndB down L2783 MHz
TL 1 847.5504 MHz -8.65 dBm nds 26.00 d8 TL L B47.6622 MHz -8.52 dsm nds 26.00 d&
T2 1 848.9322 MHz -5.94 dBm Q factor 666.5 T2 1 B45.9406 MHz -8.43 dBm Q factor 663.

J
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SPORTON LAB.

FCC RF Test Report

Report No. : FG350505B

LTE Band 26

Lowest Channel / 3MHz / QPSK

Lowest Channel / 3MHz / 16QAM

o o
Ref Level 30.00 cbm  Offset 14,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 18.68 dBm) 17.60 dBm)
1 626.24930 MHz 626.30320 MHZ,
20 20
P DTN L W, e P e T a vy By 26.00 8|
w0 / Bu A} 2.961000000 MHz| 0d f il - 2.991000000 MHz
! Q factor 4 279.0 7 Q factor 276.3)
s - \ va J
¢ 4
10 df -10 o
Y 1T -—
Y e o~y — — —
-20,der = —
a0 30
40 df -40 di
50 df 50 d
&nd 60 d
CF 08255 MHz 1001 pts Span 6.0 MHz CF 825.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 826.2493 MHz 18.68 dBm nd@ down 2.961 MHz M1 826.3032 MHz 17.60 dBm nd@ down 2,991 MHZ
T 1 824.0135 MHz -7.13 dBm nd8 26.00 dB TL L £24.0015 MHz -8.72 dBm n 26.00 dB
T2 1 826.9745 MHz -7.87 dBm Q factor 279.0 T2 1 826.9925 MHz -8.08 dBm Q factor 276.3
L U J wa L L]

J

Middle Channel / 3MHz / QPSK

Middle Channel /

3MHz / 16QAM

ctrum pectrum 2
Ref Level 30.00 cbm  Offset 14,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 100 kHz
o Att a0de SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
LY 16.10 aBm LY 18,07 abm
- a1 836.42210 MHz - 835.22330 MHZ,
- TSR 26.00 dB P S T 26.00 dB
04 B 2.991000000 MHZ 104 v i L0 2.979000000 MHZ|
Q factor 279.4) ] Q factor 280.4
o4 [ 0d *
i i 2
-1 d 3 10 di i -
26 T e o - ~ \ .
S -2 dBg R g —
a0 30
40 d 40 d
50 df 50 d
60 d -60 di
CF B836.5 MHz 1001 pts Span 6.0 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
ML f 835.4221 MHz 18.10 dam nd8 down 2,301 MHz ML L 835,233 MHz 18.07 dam nd8 down 2,979 WAz
T 1 835.0015 MHz -6.32 dBm nd8 26.00 dB TL L £35.0195 MHz -8.16 dBm nd8 26,00 d8
T2 1 837.9925 MHz -7.87 dam qQ factor 279.6 T2 1 837,998 MHz -7.46 dam qQ factor 280.4
L it ] - L L]

J

Highest Channel

/3MHz / QPSK

Highest Channel / 3MHz / 16QAM

Spectrum pectrum
Ref Level 30.00 cbm  Offset 14,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 17.98 dBm) ™M1[1] 18.23 dBm)
11 846.57690 MHZ 1 846.31920 MHZ,
20 20
SN AN PN - I, 26.00 By g R 26,100 de
104 ’a Bwe A 2.997000000 MHz| 10 4 / B aadhN 2.949100000 MHZ|
] Q factor \ 282.5] 7 Q factor 1 287.0
] P }
0 =
-10 d
= P —
-30 -30 =
40 df -40 di
50 df 50 d
-6 df -60 di
CF 847.5 MHz 1001 pts Span 6.0 MHz CF 847.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 846.5769 MHz 17.98 dBm nd@ down 2.997 MHz M1 846.3192 MHz 18.23 dBm nd@ down 2.9491 MHZ
T 1 945.9835 MHz -8.23 dBm nd8 26.00 dB TL L 845.0075 MHz -7.67 dBm 26,00 d8
T2 1 948.9805 MHz -7.88 dBm Q factor 282.5 T2 1 B4B.9565 MHz -7.76 dBm 287.0
L U J wa L L]
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SPORTON LAB.

FCC RF Test Report

Report No. : FG350505B

LTE Band 26

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

o o
Ref Level 30.00 cbm  Offset 14,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 16.82 dBm) ™M1[1] 15.07 dBm)
826.76000 MHz R 627.79900 MHZ,
20 L 20 1
- B 7 nde 26.00 dB o ndB Y 26.00 dB
0u M AN i 4.875000000 MHz 04 T T it AR 4.865000000 MHz
Q factor 169.6 ) Q factor 170.1
|
o4 £ 0d L
3 7 T2
-10 df + -10 d
/ / \
/ / \
20 dBm;—| T v 20d 2 —
PV ¥ VY s / ey
a0 30
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 26,5 MHz 1001 pts Span 10.0 MHz CF 826.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 826.76 MHz 16.82 dam nd8 down 4.875 MHz ML 527,709 MHz 15.87 dam nd8 down 4,865 MHZ
T 1 824.052 MHz -6.68 dBm nd8 26.00 dB TL L £24.062 MHz -10.11 dbm n 26,00 d8
T2 1 828.928 MHz -9.00 dBm Q factor 169.6 T2 1 B2B.928 MHz -9.96 dBm Q factor 170.1

L I

J

J

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

J

ctrum pectrum 2
Ref Level 30.00 cbm  Offset 14,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 16.78 dBm) ™M1[1] 15.98 dBm)
835.96100 MHz . 837.18900 MHZ,
= nde 26.00 dB @ ndB 26.00 dB
o P VB AR 4.005000000 MH2| 04 A, A VB 4.885000000 MHZ|
Q factor 170.4 Q factor y 171.4
od 0d L
/
-10 df -10 d ;i ‘“\
" AW AS 20l el \
40 o u < 5 20 — ]
B e
a0 30
40 df -40 di
50 df 50 d
60 d -60 di
CF B836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 835.961 MHz 16.78 dBm nd@ down 4.905 MHz M1 B37.189 MHz 15.38 dBm nd@ down 4,885 MHZ
T 1 834.072 MHz -9.38 dBm nd8 26.00 dB TL L £34.052 MHz -10.47 dbm nd8 26,00 d8
T2 1 838.978 MHz -8.95 dBm Q factor 170.4 T2 1 B3B.938 MHz -10.75 dém Q factor 171.4
L U wa

J

Highest Channel

/5MHz / QPSK

Highest Channel / 5MHz / 16QAM

J

ctrum vectrum
Ref Level 30.00 cbm  Offset 14,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 100 kHz
o Att a0de SWT 19ps @ VBW 300 kHz  Mode Auta FFT o Att a0de SWT 16 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
MiL1] 16.37 dBm) MiL1] 15.76 dBm)
B46.,09000 MHz . 846.11000 MHZ
20 s x . pde 26.00 dB| 2 ¥ R ndg 26.00 dB|
04 ! il -1 Bl 4.905000000 MHZ, 104 e Vi a Ve AT BN 4.865000000 MHZ]
] Q factor | 172.5 i Q factor 173.9)
[ |
od 0
i
1o / te
-0 d - -10 di L ¥
! \ { \
204 / \ | \
S AT VAT (= Py v ~
b N a2 o - I S
-30 = = = = =
40 d -40d
50 d -50 d
60 60 d
CF B846.5 MHz 1001 pts Span 10.0 MHz CF 846.5 MHz 1001 pts Span 10.0 MHz |
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML T 846.00 MHz 16.37 dBm nd@ down 4.905 MHz ML B46.11 MHz 15.76 dBm nd@ down 4.865 MHZ
T fy 844.012 MHz -9.59 dam nds 26.00 dB TL L B44.042 MHZ -9.92 dam nds 26,00 da
T2 1 948.518 MHz -9.74 dBm q factor 172.5 T2 1 48,908 MHz -10.02 dBm q factor 173,

L )i ]
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SPORTON LAB.

FCC RF Test Report

Report No. : FG350505B

LTE Band 26

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

I ]

o o
Ref Level 30.00 cbm  Offset 14,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 18.02 dbm)| MI[1] 17.00 dBm
0 - . [ s./;l:lé;ﬂ“l; - .}ja “H”-"?”F”é:ll‘;
~ g+ VS . o — . ‘-
wa P Bu 9.790000000 MHz o I t chendetll T E Y 9.790000000 MHZ]
Q factor 85.1] Q factor 84.9)
[ {
o t } 04 7
T (E ]
10 df - T 10 ol
. I ]
7 ] s e R
a0 -30
40 df -40 di
50 d -50 di
-60 d 60 d
CF 829.0 MHz 1001 pts Span 20.0 MHz CF 829.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 833.236 MHz 18.02 dBm ndB_down 9.79 MHz ML E30.E78 MHz 17.00 dBm ndB_down 9,79 MHZ
TL 1 824.185 MHz -6.38 dBm nd8 26.00 dB TL L £24.045 MHz -9.42 dBm n 26.00 dB
T2 1 833.955 MHz -8.31 dBm Q factor BS5.1 T2 1 B33.B35 MHz -9.27 dBm Q factor 894.9
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Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ctrum pectrum 2
Ref Level 30.00 cbm  Offset 14,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
™M1[1] 17.59 dBm) 17.14 dBm)
0 M 834.4020 MHz - 834.9220 MHz
| 26.00 dB o 26.00 dB
w0 7 ik B Ty 9.710000000 MHz 0d [ nie 9.790000000 MHz
] Q factor ‘\ 85.9) { Q factor A\ 85.3
04 ! 04 |
5
~1od L -0 d f\
|20 o e = - 20 o (9 _—
~ B : T
a0 30
40 df -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 834.402 MHz 17.59 dam nd8 down 9.71 MHz ML L £34.927 MHz 17.14 dBm nd8 down 9,79 WHz
T 1 831,685 MHz -7.78 dBm nd8 26.00 dB TL L 831605 MHz -9.15 dBm nd8 26,00 d8
T2 1 841.395 MHz -8.26 dBm Q factor 85.9 T2 1 B41.395 MHz -8.64 dBm Q factor 85.3
L U ] wa L JU ]

Highest Channel / 10MHz / QPSK

Highest Channel / 10MHz / 16QAM

ctrum pectrum
Ref Level 30.00 GBm  Offset 14,00 db & RBW 300 kHz RefLevel 20,00 dBm  Offset 14,00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 18.45 dBm| mili] 17.10 dBm|
841.1630 MHz - M B44.5590 MHz
MR o 26.00 dB . o nde 26.00 dB
B Y 9.750000000 MHz| wd i Cr —hw \—'\ 9.670000000 MHz
Q factor \ 86.3 / Q factor | 87.3
iz o T
§ ¥
v -10d
Y e, | R R,
) 30
Y,
hELN N
40 df AW 40 d
50 df -50 di
60 df -60 o
CF 844.0 MHz 1001 pts Span 20.0 MHz CF 844.0 MHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 841.163 MHz 18.45 dBm ndB down 9.75 MHz ML 644,555 MHz 17.10 dBm ndB down 9,67 MHZ
TL 1 839.085 MHz -7.67 dBm nds 26.00 dB TL L £30.145 MHz -8.77 dBm nds 26.00 d8&
T2 1 846.835 MHz -7.05 dBm Q factor 66.3 T2 1 B45.515 MHz -6.52 dBm Q factor 87.3
L ) L )i ) L
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